St



DRILTRU

7

6
ad " '
@

s

e

S

fssv€ Sctoe - Rezvisen 2a.8 5




Item Part
No No

10-19432
10-20267
10-7594
10-20010
10-20203
10-20006
10-20103
10-19462
10-18327
10 10-20107
11 10-17604
12 10-19192
13 10-20049
14 10-18342
15 10-20012
16 10-20011
17 10-20214
18 10-703
20 10-20118
21 10-20128
22 10-19121
23 10-1791
24 10-20199
25 10-20262
26 10-10174
27 10-20263
28 10-21123
29 10-21127
30 10-18318
31 10-18319
<32 10-22142
<33 10-22139
“34 10-22205
37 10-18327
38 10-20019
39 10-20021
43 10-14264
44 10-20031
45 10-18322
47 10-18313
48 10-20197
49 10-20117
50 10-20050
51  10-20026
53 10-21125
54 10-8938
55 10-19126
56 10-19455
57 10-8935
59 10-18296
60 10-9521
61 10-20036
61 10-20035
62 10-20129
63 10-19059

O o001 =W~

Description

Motor pulley

Key

Vee belt

Hinge pin

Circlip

Belt cover

Handle

P clip

MS x 10 Poz pan head screw
MS lock washer

Name plate

Warning label (guard)
Knoblet M6

M6 x 16 socket head cap screw
Spring

Plunger

Grommet

Spindle pulley

M6 x 16 hex head screw
M6 washer

M6 x 10 socket set screw
No 4 x 3/16" drive screw
Lubrication instruction plate
Waived washer

3/16" x 1%" roll pin
Starwheel hub

Starwheel rod

Knob

M8 nut

M8 washer

Scale rod

Scale block

Locking handle

MS x 10 pozi pan head screw
Activating gear bush
Activating gear assembly
74" x 2 "dowel pin
Graduation plate

M8 x 60 hex head bolt
Quill locking screw

MBS x 12 set screw

M8 x 35 cap head screw
"O" ring

Scale carrier

Table locking handle
Table

M10 x 50 hex head screw
Chuck guard

Base, bench & floor machines
M10 nut

Spacing ring

Bench column

Floor column

Table locking nut

Spring box cover

Driltru ~ Issue 500000 ~ Revised 2005

OR

Q
3

W W

— et e KD e
Pt et ek ok b ek et o nd et et b i ek ok et ek et ek ek et et N P U0 e et e et DD B S D) e et et et e e el e e e

Dritru Parts List

Item Part

No

64
65
66
68
71
72
73
74
75
76

No

10-345
10-11015
10-714
10-19110
10-20015
10-20016
10-19128
10-20009
10-20157
10-20008
10-20014
10-20013
10-19330
10-19331
10-19397
10-18405
10-19860
10-19861
10-20007
10-20047
1026003
10-20114
10-20030
10-20159
10-11936
10-515
10-19112
10-70
10-20158
10-12939
10-100
10-13585
10-505
10-7167
10-508
10-18343
10-21735
10-17652
10-21734
10-21712
10-18435
10-20602
10-20110
10-20111
10-21746
10-20880
10-20884
10-21347
10-21348
10-21340
10-21388
10-21387
10-20113
10-21769

Description

Quill return spring

Spring box

Safety collar

M8 x 35 hex head screw
Locking bush ~ threaded
Locking bush ~ plain

M10 x 75 hex head bolt
Motor plate

M8 x 12 hex head screw
Hinge plate

Head casting

Cover plate ~ standard

4 core cable ~ 3 Phase OR
3 core cable ~ 1 Phase
Cable clip

M8 x 16 hex head screws

Y3 HP 3 phase motor

Y3 HP 1 phase motor

Head top plate

M6 x 10 hex head screw
Bracket, belt cover latch i9- 32 ANE
Plunger assembly

Carrier sleeve

Main spindle No 6 JT
Waived washer

Circlip

M6 x 6 socket head screw
Spindle bearing

Quill

Chuck key

0~ 13 chuck, 6 JT

Spring ring external

Small collar

Carrier sleeve bearing
Circlip

M10 washer

3 pin plug & cable, 1 phase
M4 x 10 pozi pan screw
Isolator mounting bracket
M4 shakeproof washer

M4 nut

Isolator complete

Safety switch

M3 x 25 socket counter sunk screw
Cover, column opening
Motor overload, 3 phase (optional)
Motor overload, 1 phase (optional)
Contactor, 415 volt, 3 phase
Contactor, 230 volt, 1 phase
Enclosure & cover plate
Green start button assembly
Red stop button assembly
3/16" x %" roll pin
Locking plate, safety switch

Driltru ~ 08/08/2005

o)
<

S VI VN VT N e e N S T T T T S T N T N e N e NS R e Y et - e e e N Bl % I NS RSO
—

PR— '



e DRILTRU
Il

BELT COVER

T‘—J\J !

i JEyE (11 BEIRN 2 q
3] GO L
CISOLATOR | f=—=|=—ti= CONTACTOR- .
: 1 '1) et ; 4 o |
C LR PR 24 ]‘?(TIM START
==t | ! .
F [TE
L F—**‘ ! I[ j }7 ] | { s
l . |
/ | J [ ”s}:,! ] :
/\/\ { ] | = OVERLOAD 1 ? k3 )
/ FePHLLEE T (OPTIOMAL)I " / $top
( MoToR > SUﬁ;&c }L"? J/; ’m L _ |
\ ,} _‘-r"i_‘J ——
\_/// | l { I L «
T | ]
g
N
— e —
L—T__E‘_ Basic Di2aram for 3-Phase % unpl
== Tl poly
" = |
e |
|
| |

N

il

M=

VERLOAD
(OPTIONAL)

{
e ey —, I L
2 ,,4 & fos -

‘._._,___

T 3-PIy
PLUG 1T
R L
e f e Sp— f

' Basic Diagram for Single Phase Supply

Electrical Connections
(Diagram Two)

ssue No:500000



